The Name of Quality and Design.

INSTALLATION MAN

nagsannn 1 lu
gy

Installation Kit 1 pc.
C-130461

undule M6 380 4 6n

Washer M6 Green 4 pcs.
C-030309

¥ CARRYBOY

S

umIUFLSI M6 Fiw 4 aa
Spring washer M6 Green 4 pcs.

NO DRILL

ROLLER LID CB-744
FORD RANGER T6 D/CAB

IUN‘YT SUS JT+M6x10 71 EDP 4 @
Bolt JT M6X10 EDP 4 pcs.

CB-744-CFTD

— [SILICONE] |)

Falaw 71 1 vaea

Silicone black 1 pc.
C-070024

31N 4-5 10 a2

\\
0
X

afnuaauy CB-744 170

C-030311

ae9e3ln 23 mm. 4 Lau

C-030452B

BuTasaay 25 mm. 4 au

uvaifinda ALaNuI9 1 9

uuiaufiatia ALNE 1 7@

AL Tail gate bracket 4 pcs.
C-170671

nEa¥ITAaad 1 70
Installation manual 1 set.
C-132672-01

lunsmadagafans 1 unu

Check list 1 pc.
CL-280001-12

Rivet 4-5 10 pcs. Kwick klamp CB-744 CFTD 1 set. Drain hoses 23 mm. 4 pcs. Clamp 25 mm. 4 pcs. Rail side 1 pair.
C-080002 C-120513 C-020264 C-130430 C-171072S2
B — B . o 15
WEISIAYE
O [t
5 [oXo)
% e Cg /[ 0667

aﬂgmﬁmﬂéau SUS M5x20 EDP 4 612
Screw SUS M5x20 EDP 4 pcs.
C-030385

WAEANLEIN AL THUIAIHT9 10 Ttk
Plastic spacer side rail 10 pcs.

Tuan M8x25 Ul 4 @

Bolt M8X25 Green 4 pcs.
C-030308

urudule M8 Miwn 8 an

Washer M8 Green 8 pcs.
C-030310

18
S

unaU3I M8 Mdlun 4 aa
Spring washer M8 Green 4 pcs.

#hoa M8 Miipn 4 62
Nut M8 Green 4 pcs.
C-030260

C-100356

Tusn M6x45 quiden 4 6
Bolt M6X45 Black 4 pcs.
C-030614

m

uudauiada AL39AUII 2 9

Bracket truck side 2 pairs.
C-17107281

PVC &0@ AL. INAT0UNTEUE 1 8%

Insert PVC 1 pc.
C-020248

C-030259
za
—

ganasunfaan 1 47

Weater strip 1 roll.
C-020145

TOOLS

laens 13219 No.10,13 fug3ian aanianzloanel @ 28 . gl @ 3.5 mm. ugalan
Screwdriver Wrench No.10,13 Swivel head riveter Hole saw & 28 mm. Electric Driller & 3.5 mm. Caulking Gun

C-130887
01/04/63
REV : 01



NO DRILL

“ CAR RYBOY® @ ROLLER LID CB-744

The Name of Quality and Design FORD RANGER T6 D/CAB
INSTALLATION MANUAL 2/4 CB-744-CFTD

UNIT : mm.
b e i

13123 LINER ANTZLLNNAUA NITIBUALYI
Drill holes on the liner at the rear part follow this dimension

but make sure the holes are match to the holes on vehicle.

's’mWaaﬁmmaumuuumaainmmﬂ
Place the sponge seal on the truck top edge.

Usenaura ROLLER LID lag@sin
agﬁl,ﬁﬂww,ﬁﬂﬁgmllga
saaveaiiilnaug
lﬁmifﬁ'ulgu%l,’amgﬁam
uINnanaanl

YUABUN 3 NITIBURZYI
Unbox the CKD kit of
Roller Lid set. Assemble
the aluminum roller with
the aluminum side rails
by pulling the alminum
. . .. up by bit. Then, insert the
AURDALTNIUAUVINRBIVDI WL UBTTIUNBDN alminum side rail until the

19 2 67 TIUBAZIN aluminum holes meet.

Remove 2 sets of bolts, washer and nut on the R/L
fiberglass side.

STEP 6 5

=i’

I ' <
\

DETAIL
; NT DETAIL
@ ®
Weulsznounsegiifisuluiunaud 4 usdlmihge \atsznauya ROLLER LID w&3alnvinsdadalauniion
luanfinaasanluanaaui 3 AndsznauiIAULG I3 UVINAN DETAIL C-130887
\__Insert bolts with provided washer and nut in order. Seal silicone along the line as above. gg\(,)‘f/g?/




WV CARRYBOY

The Name of Quality and Design.
INSTALLATION MANUAL

NO DRILL

S

ROLLER LID CB-744
FORD RANGER T6 D/CAB

CB-744-CFTD

drznauuudaiaialase
GEFSNHERRMRYIRN
Assemble the side rail metal bracket support through
the drilled holes using provided M6x45 bolt, Washer
and spring washer as per drawing.

"

o P/ o
Elﬂ"lj(ﬂ ROLLER LID ‘Ylﬂi::ﬂa‘ULﬁiﬁ]LLa’J muﬂs:naunmn
Put the assembled aluminum roller set on the truck bed.

—

ﬂi:ﬂamwa@jmﬁw
Assemble the side aluminum rails.

L5 LI

!

the |

P 21 mm.
/ \ N\
I- \ \
/ \ N\ \
123.5 mm. 240 mm. 673 mm. 240 mm. 123.5 mm.

1372 LINER #1118 @nuszezads HOLE SAW & 28 w.
Measure the length and marking to drill holes on

iner tailgate tailgate aluminum strip.

ﬂs:ﬂammﬁmﬁmﬁ@agﬂLﬁwmﬂmﬁ'uaaiﬁl,ﬁﬂmhmﬂ LAIUN
ANUTENaUNNUNTZULENM 82890250 I@UI‘ﬁﬁﬂELﬂamﬂaaﬂluﬂ’li
fannuealTn ﬂsznauI%@sdﬁugnizu:in Lﬁaﬂs:ﬂamwagmﬁw

maasauaalndsznevlamesianiusnauia

Assemble inserted brackets to the aluminum tailgate strip with
stainless bolt. Remove the liner' s screw at tailgate in order to
insert the aluminum tailgate strip. Assemble another inserted
brackets through two middle holes drilled in step 10. Insert the
aluminum tailgate set as per drawing. Tighten bolts in the middle
to lock the aluminum tailgate strip with inserted brackets firstly.
Then, tighten the screw through the same holes in order to lock
the aluminum Tailgate set. Make sure that the end of aluminum

\ tailgate both L/R sides are fitted.

Jawn 9 neudsu!
Close softly before adjustment!

Lﬁaﬂszﬂaum ROLLER LID t&53uandanssuzneian

\anasasdaida ROLLER LID
Close the truck tailgate to check and adjust

the position of side aluminum rails. C-130887

01/04/63

REV: 01/




WV CARRYBOY

The Name of Quality and Design.
INSTALLATION MANUAL

NO DRILL

@ ROLLER LID CB-744
FORD RANGER T6 D/CAB

CB-744-CFTD

~

///////W// T ;f

— ————v———

¥MIUsEnaunatIiie aaunn

Assemble the drain hose as per image.

msﬂvga%’nm / @A1L@aw Maintenance / Caution

- nﬂ 5000 nu. ﬂ?i@il%ﬂﬂﬂ?@ﬁ@ I‘]Jﬂ‘i’?—ﬁﬂg-ﬁﬁ]@l nﬂﬁ;m‘ﬁlaﬂ’n&lLL“‘ﬁ\‘lLLNLLﬂ$ﬂﬂ8@ﬁU%Wﬂﬂ151%d’]%
Ensune all bolts and nuts are firmly tighten and tensioned every 5,000 km.
- ’Luq@ﬁﬁmsmﬁaﬂmLLa:aqws;lu@Taolémf’]ﬁum'aﬁmﬁaﬁﬂmqmﬂ%mmaaaqﬂmn;
\_ Lubricate rolling axle for longer usage or when necessary. )

"Iiﬂ‘liﬂiﬂ%iﬂﬂﬁ?%%@ ROLLER LID LLE\I“’?BEJ@]BT"%’J’NBQNL%USJ

s WmmﬂﬂmmﬂLLmﬂ‘smaummaumuv\mmmﬂ
Seal silicone anng the guided lines above. And assemble
the Al. cover plate to cover the FRP box as per image.

C-130887
01/04/63
REV : 01




	CB-744-CFTD REV-01 1
	CB-744-CFTD REV-01 2
	CB-744-CFTD REV-01 3
	CB-744-CFTD REV-01 4.pdf

